


 Parts list

24 24
40

3.5x28 FA 3.5x FA

Tassenhalter 
        2EA 

8
12 3.5x35 mm Round Head Screw  

3.5x18 mm Round Head Screw  
26 EA

2

2x Scorers2x Chrome Bar8x End Cap8x Hand Grip

11x Player (Yellow)11x Player (Red) 2x Soccer Ball 2x 2 Player Rod 4x 3 Player Rod 2x 5 Player Rod

1x Soccer Playfield 2x Long side element 2x Short side element

4x Stop Ring 16x Rubber Bumper

2x Support Brace2x Cup Holder 2x Le! Leg 2x Right Leg 4x Leg Leveler

        

4x Support rod Nut

24x Washer Screw24x 6x  mm Bolt

4x 3.5x28 mm Screw 8x 3.5x12 mm Screw

  26x
3.5x18 mm Round Head Screw

2x Support Rod

1x Support Tool

30



ASSEMBLY I NSTRUCTI ONS:
W e r ecom m end t h at t w o ad u l t s w or k t oge t h er t o assem b le t h is g am e.

1) Open the carton of your new table gam e near where you will play. Select a clear level floor. This game requires
at least two adults to assem ble the table.

2) Rem ove all the contents from inside the carton and verify that you have all listed parts as shown on the Parts
List . We suggest that you use the bot tom carton as a clean flat working area to protect the game. Carefully

cut or tear the four carton corners so that the bot tom is now your work area.

FIG.1.
3) At tach one End Apron (# 3) between the Side Aprons (# 2) using two of )6#( rehsaw fo owt dna )5#( tloB geL per Side.

See FI G.1.
NOTE: Leave connect ions loose - Do not t ighten screws securely at this t ime.

4) Slide the Playfield (# 1) with graphics facing down as shown in FI G 1.I f the field does not slide smoothly, check
to be sure you have not over t ightened any screws or the playfield is not caught by the slot .

5) Place the support braces (#8) on the playfield (#1) as shown in FIG.5.Then place the
 in the groove of the support braces (#8),attach them using four of thesupport rod nuts (#6) as shown in FIG 2 and 2A.

support rods (#7)

FIG.1

6  Attach the left leg (#9) and the right leg (#10) with the chrome bar (#23) between them tothe football table using four ) 
 leg bolts (#4) and four washers (#5) per leg as shown in FIG 3.

7) Locate the leg levelers (#11) and screw one into each leg as shown in FIG 4.

FIG.3

FIG.4

1

3
4

Push the upturned playing "eld (No. 1) 
with the side walls (No. 2) and (No. 3) 
together and then fasten them.

Attach the support legs, crossbars, and feet.

Attach the support 
beams under the 
playing "eld.

3

is not caught by the slot .

support rods (#7)

FIG.22

27

6

27



7 ) Slide one player (#13 or #14) in the middle and one stop ring (#19) and one rubber
bumper (#20) on each side of the player onto the two 1 player rods (#17). See.FIG.5 and 5 A.
Slide stop rings (#19) and players (#13 or #14) onto player rods (#16, #17 and #18)
See.FIG.5 and 5 A.
8) Use one round head screw (#12) and one nut (#15) per stop ring (#19) and player (#13
or #14) as shown in FIG 5 and 5B.
9 ) Slide the hand grips (#21) and end caps(#22) onto the player rods.
TIP:To make the Handles easier to attach, spray a little window cleaner on the rod ends prior
to installation and gently hammer it with a wooden hammer onto the player rods. See FIG.6.

FIG.5A

FIG.5

FIG.5B

FIG.6

10) Attach the two scorers (#24) to the two end boards 
(#3) using two flat head screws (#25)
per scorer (#24). See FIG7 .

11) Attach the two cup holders (#28) to the two 
end boards (#3) using four flat head screws
(#26) per cup holder (#28) .See FIG7 .

FIG.7

26

 7

5
5A

5B

6

7

Push the players onto the 
bar, and don’t forget to 
attach a stop ring (No. 19) 
and a rubber bumper 
(No. 20) on each side.

Attach the two goal counters and cup 
holders as shown.

Attach the handle to one 
side and the cap to the 
other.

4


